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TRACTOR "92/94

K12.5, K13, K14T, K15 & K18 FRONT AXLE PARTS LIST

Bolt 3/8" UNF X 2 1/4"

Spacer /mm X 3/8" 1.D.
Washer 3/8° T3 HP

Rose Joint 3/8" UNF

Fose Joint Shoulder Boss - Short
MNyloc Nut 3/8" UNF

Locknut 3/8" UNF

Steering Link Rod

Axle Beam Assembly

Chassis Front

Set Screw 5MB6"UNF x 17
Washer 5/16" T4 HP

Bolt 5/M16"UNF X 3/4”

Spacer /16" x 9mm

Nyloc Nut 5/16" UNF

Brake Rod Trunnion

Deck Tension Cradle Assembly
Axle Beam Hub Cap

Deck Tension Rod

E-Clip 19mm

Washer 3/4" T3 HP

Front Wheel Bearing 6203 2RS
Steering Arm Assembly

Stub Axle - R/H Long

Bolt 3/68"UNF X 3 1/2°

Fose Joint Boss

Rose Joint Shoulder Boss - Long
Stub Axle - L/H Short

Washer 1/2° T3 LP

Track Rod

Front Tyre

Front Wheel Rim Assembly
Nyloc Nut 1/2° UNC

Front Wheel Hub Cap

01821500
31302300
08820100
10801200

31339600
04820200
04821400
186806300
32700500

27115500
02819600
08819700
02827600
18302700
04827500

18806000
32701401
27113900
31803601
07921200

08822300
10802200
32702500
18801000
01821700

31302400
31337100
18800300
08822500
31801300
18802800
32701100
04822400

27113800
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TRACTOR "92/'94

K14 FRONT AXLE PARTS LIST

Bolt 3/8" UNF X 2 1/4"

Spacer 7mm X 3/8" 1.D.
Washer 3/8" T3 HP

Rose Joint 3/8" UNF

Rose Joint Shoulder Boss - Short
MNyloc Nut 3/8" UNF

Locknut 3/8" UNF

Steering Link Rod

Axle Beam Assembly

Chassis Front

Set Screw D/ 16°UNF x 17
Washer 5/16" T4 HP

Bolt 5/16"UNF X 3/4"

Spacer /16" x 9mm

MNyloc Nut 5/16" UNF

Brake Rod Trunnion

Deck Tension Cradle Assembly
Axle Beam Hub Cap

Deck Tension Rod

E-Clip 19mm

Washer 3/4° T3 HP

Front Wheel Bearing 6203 2RS
Steering Am Assembly

Stub Axle - R/H Long

Bolt 3/8"UNF X 3 1/2°

Rose Joint Boss

Rose Joint Shoulder Boss - Long
Stub Axle - L/'H Short

Washer 1/2° T3 LP

Track Rod

Front Tyre

Front Wheel Rim Assembly
MNyloc Nut 1/27 UNC

Front Wheel Hub Cap

01821500
31302500
08820100
10801200
31339600
04820200
04521400
18806400
32700500
27115500
02815600
08815700
02827600
18302700
04827500
18806000
32701401
271135900
31805601
07921200
08822500
10802200
32702500
18801000
01821700
31302400
31337100
18800900
08822500
31801300
18802800
32701100
04822400

27113800
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TRACTOR "92-'94
K12.5, K13, K14 & K15 BONNET PARTS LIST

Headlamp Lens (RH)
Headlamp Lens (LH)
Headlamp Reflector (RH)
Headlamp Reflector (LH)
Spire Clip

Bulb 12V 21W

Bulb Holder

Headlight Loom (3894
Bonnet

Bonnet Cowl

Pop Rivet 4.8 X 10 mm
Edge Trim

Bonnet Insert

Decal "Countax’ Front Bonnet
Countax Bonnet Badge
Bonnet Hinge Back Plate
Mut /16 UNF Nyloc

Bolt 516 Unf X 1°
Washer /16 T4

Bonnet Hinge Stop (LH)
Bonnet Hinge Stop (RH)

Bonnet Hinge Assembly
Bonnet Pivot Boss

Decal Front Bonnet Stripe
Bonnet Spnng

14813500
14812400
14813800
14813600
11824300
44816200
44816100
44813900
14849300
32707500
12824400
14896100
14849400
35804300
39802400
27116500
04827200
02819600
08819700
27103300
27113600

32702100
31306100

32804400
25805200
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TRACTOR "92-'94
K14T & K18 EONNET PARTS LIST

Headlamp Lens (RH)
Headlamp Lens (LH)
Headlamp Reflector (RH)
Headlamp Reflector (LH)
Spire Clip

Bulb 12V 21W

Bulb Holder

Headlight Loom (3894)
Bonnet

Bonnet Cowl

Fop Rivet 4.8 X 10 mm
Edge Trim { 77 cm)
Bonnet Insert

Decal "Countax’ Front Bonnet
Countax Bonnet Badge
Bonnet Hinge Back FPlate
Mut 5/16 UNF Nyloc

Bolt /16 Unf X 1°
Washer 5/16 T4

Bonnet Hinge Stop (LH)
Bonnet Hinge Stop (RH)
Bonnet Hinge Assembly
Bonnet Pivot Boss

Decal Front Bonnet Stripe
Bonnet Spring

14815500
14515400

14815800
14815600
11824300

44816200
44816100

44813900
14849300
32723100

12824400
14896100

14849400
35804300
32802400

27116500
04827200

02819600
08819700
27103300
27113600
32702100
31306100
32804400
25805200
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TRACTOR "92/'94
K12.5, K13, K14 & K15 CONSOL PARTS LIST

W0~ M & Wk =

Steering Wheel Cap & Shroud Assembly 14824800
Bolt /16" UNF X 17 02819600
Steering Location Washer Assembly Kit 32701600
Washer Starlock 1/4" Internal 08869700
Steering Wheel 14801900
Column Upper Bush 14801800
Decal Facia Deck Height Blanking 22907500
Decal Facia P.CB 22867200
Decal Facia Headlight 22867300
Decal Facia Hare/Tortoise/Choke 22867700
Decal Facia Cutter Deck 22867400
Knee Pad R/H 14859200
Knee Pad L/'H 14855300
Consol Assembly 27708400
Bolt 5/16" UNF X 3/4” 02827600
Washer 5/16" T4 HP 08919700
Mut /16" UNF Nyloc 04827500
EClip 5/8" 07823400
Steering Column 31801600
Steering Pinion 31302300
Washer 5/8" T3 LP 08622700
Steering Rod Spacer 18401500
Column Lower Bearing 10801700
Battery Retaining Rod 31800300
Washer 1/4" T3 LP 08827800
Wing Nut 1/4" UNC 04822600
Washer Shakeproof 5/16° 08853100
Mut 3/8" UNF Nyloc 04820200
Washer 3/8" T3 HP 08820100
Spacer 3/8" Internal X 7mm 31302900
Rod Joint 10mm 10872600
Locknut M10 04872100
Steering Link Rod 18806300
Rose Joint Shoulder Boss Short 31339600
Steenng Quadrant 16801400
Grease Niople 2/16" UNF 11808600



37 Steering Rack Pivot 31337400
38 DBolt 3/8" UNF X 2 1/2° 01821600
39 Steering Support Boss 31337500
40 Steerng Link Plate 27102400
41 Battery 44814100
42 Spring Type Hose Clip 11867100
43 Fuel Feed Pipe 40cm 14503200
43 Jubilee Clip 11856900
44  Fuel Tank 14503000
45  Fuel Tank Cap 22803100
46 Fuel Tank Bracket R/H 27115800
47 Fuel Tank Bracket L/H 27113500
48 Console 14859100
49 Rivet 4.8mm X 10 mm 12824400
20 Screw M4 X 12mm Pozi Pan 02826300
21 Control Lever Knob 14510400
|
22  Washer M4 08826200
23  Nut M4 Nyloc 04826400
24  Decal Instructions 30837400
29  Decal Steering Wheel Logo 30853700
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TRACTOR 9294

K12.5, K13, K14 & K15 ENGINE PARTS LIST

Engine Mot Available From Countax
il Drain Valve

Engine Pulley Spacer

Engine Pulley

Magstop Engine Pulley

Key 1/4" Square X 1 5/8"

Wamer Electric Clutch

Cigura Electric Clutch

Magstop Electric Clutch (**)

Wamer Electric Clutch Engine Pulley Cap
Cigura Electric Clutch Engine Pulley Cap

Key For Ogura Electric Clutch Only
Chassis Assembly

Bolt 716" UNF X 4 1/2°

Bolt 3/8° UNC X 1 1/4°

Bolt 516" UNF X 1 1/2°

Washer 516" T4 HP

MNut 516" UNF Nyloc

Throttle Control Knob

screw M4 X 10mm

MNut M4 Nyloc

Washer 4mm

Throttle Control

Rivet 3.2mm X 10mm

Magstop Clutch Spacer { Technical
Bulletin 57.96 )

{**) After serial no. 60929

MN.B. When ordering Magstop Clutch
replacement for Wamer / Ogura please
specify engine and deck size.

NIA
52851200
31854000
31335700
31330500
09850300
44815200
44353900
44936100
31334000
31334100
09830600
32702400
01831000
01848700
01820700
08319700
04827500
14310400
02847800
04326400
08826200
52851000
12863100
31330300



DEWG Ho: TO429701

ISSUE Bo: 1




INSA
52851200
31354000
31325700
31330500
09850300
44315200
443553900
44936100
31334000
31334100
09830600
32702400
01831000
01848700
01820700
08319700
04827500
14810400
02847800
04326400
08326200
52851000
52810100
12863100
525103200
32728300
31327800
31330300

BRIGGS & STRATTON ENGINE PARTS LIST

Engine Mot Available From Countax

Ol Drain Valve

Engine Pulley Spacer

Engine Pulley

Magstop Engine Pulley

Key 1/4" Sguare X 1 5/87

Wamer Electric Clutch

Cigura Electric Clutch

Magstop Electric Clutch (**)

Wamer Electric Clutch Engine Pulley Cap
Ogura Electric Clutch Engine Pulley Cap
key For Ogura Electric Clutch Only
Chassis Assembly

Bolt 716" LINF X 4 1/2°

Bolt 3/8" UNC X 1 1/4”

Bolt 516" LINF X 1 1/2°

Washer 516" T4 HP

MNut 516" UNF Nyloc

Throttle Control Knob

screw M4 X 10mm

MNut M4 Nyloc

Washer 4mm

Throttle Control K13 & K15

Throttle Control K18

Rivet 3.2mm X 10mm

Choke Control K18

Engine Pulley for Peerless Hydro Only
Engine Puliey Boss for Peerless Hydro Cnly
Magstop Cluich Spacer { Technical Bulletin 57.96 )

{**) After serial no. 60929.

N.B. When ordering Magstop clutch replacement
for Wamer / Ogura please specify engine and
deck size.
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TRACTOR "92/°94

P.T.O. & TRANSMISSION ASSEMELY PARTS LIST

MNut 5/16° UNF Nyloc
Washer 516" T4 HP

Jockey Pulley Spacer
Jockey Pulley

Jockey Pulley Plate Assembly
MNut 3/8" UNF Nyloc

Washer 3/8" T3 LP

Bolt 5/16" UNF X 2~
Non-Flanged Qilite Bush
Belt Retaining Bracket

Bolt 5/16° UNF X 1 1/2°
Jockey Pulley Arm Assembly
sSplt Pin 1/8° X 17

P.T.O. Link Bar

Snake Plate

P.T.O. Engage Rod

P.T.O. Engage Rod Trunnion
Brake Retum Spring

Belt Tension Spring

Spacer 5167 X 20mm
Universal Clutch Bracket

Mag Stop Clutch Bar
Chassis Assembly

Bolt 516" UNF X 1 3/47
Bolt 516" UNF X 3/4”

Engine Pulley
Engine Pulley { Mag Stop)

Engine Pulley For Peerlesss Hydro Only

Brake Spring Plate
Belt Dayco AB2

Belt Dayco AB2 - Manual Transaxle Only

Belt Dayco ATE - Peerless HydrostaticTransaxles Only

04827500
08819700
18831600
20811500
32706400
04520200
08820100
01820900
52824700
27105800
01820700
32702201
06823300
32701500
27103800
31805700
15806100
25812201
25849600
31302500
32707400

32734400
32702400

01820300
02827600
31335700

31330500
32728300

30118300
2281110A
22811100
22919900
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TRACTOR "92/'94
RUNNING BOARD ASSEMELY PARTS LIST
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Jockey Pulley Plate Assembly 32706400
Foot Pedal Assembly 32706501
Oilite Bush Flanged 52826500
Spacer Brake Pedal 31402200
Clevis Pin 31340800
Circlip 3/8" External 07846800
Brake Rod 32711500
Running Board L/H 27706300
Running Board R/H 27706700
Deck Overlock Pivot 18833700
Deck Tension Lever Assembly 32700600
Washer 5/16” T4 HP 08819700
Bolt 516" UNF X 1 3/4 01820800
Split Pin 1/8" X 17 06823300
Deck Tension Rod 31805601
Nut 5/16" UNF Nyloc 04827500
Chassis Assembly 32702400
Deck Tension Rod Trunnion 18805500
Deck Swing Plate 30128200
Spacer Deck Swing Plate 18303500
Bolt 516" UNF X 1 02819600
Safety Switch 44813400
Brake Pedal Switch Bracket 27115300
Park Brake Spring 25805000
Park Brake Rod 31305900
R-Clip 2mm 06849100
Lever Knob 14804800
Bolt 516" UNF X 2 1/4 01827000
Safety Switch Spring 25813801
Brake Spring Plate 30118300
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TRACTOR "92/'94
MAIN WIRING LOOM PARTS LIST

Printed Circuit Board

Clutch Engage Switch

Rocker Switch

Transmission Safety Switch

Safety Switch Spring

Headlight Loom (3894)

Bulb Holder

Bulb 12V 21W

Electric Clutch (Warner)

Electric Clutch (Ogura)

Battery 12V

Red Lead Battery to Solenoid

Black Lead Battery to Chassis
Baftery Connector (+) (Red)

Battery Connector (-) (Black or Blue)
Solenoid

Solenoid Earth Lead (For 44-8148-01)
Printed Circuit Board Support Peg
Seat Switch

Fuse Holder

Fuse Spade 15A

Fuse Spade 20A

Ignition Switch

Ignition Fixing Nut

Ignition Cap Bezel

Main Loom (95)

Tie Wrap (Not lllustrated)

Tie Wrap Mount (Not lllustrated)

Tie Wrap Self Adhesive (Not lllustrated)

26817000
44814600
44814500
44813400
25813801
44813300
44816100
44816200
44815200
448353900
45814100
44812600
44819200
44812700
44812800
44814801
44917600
26818800
448873900
14835100
44834900
44835000
44812900
92813200
22813100
44917900
22825400
22816800
22816700
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MANUAL TRANSAXLE PARTS LIST
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12
13
14
15

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

02827600  Bolt 5/16"UNF X 3/4”
08819800  Washer 5/16” 1.D. X 17 O.D.
20870800  Pulley 3”
31306200 P.T.O. End Spacer
10811600  Bearing 62032RS
31334800 P.T.O. Centre Spacer
32700300 P.T.O. Bearing Housing
40835800  P.T.O. Bearing Housing Complete Assembly
08819500  Washer 5/16” T3 LP
08819700  Washer 5/16” T4 HP
04827500  Nut 5/6” UNF Nyloc
32700400  Gear Change CrossOver Assembly
27108400 Gear Lever Pivot Plate
08822500  Washer 1/2” T3 LP
32702400 Chassis Assembly
27100600  Transaxle Mounting Bracket
31306000  P.T.O. Shaft
09835300  Key Woodruff No. 605
20870700  Pulley 77
08855100  Washer 5/16” Shakeproof
01821100  Bolt 5/16” UNF X 2 1/2”
18849900 Brake Rod Trunnion
29201600  Transaxle Support Bracket
02822100  Screw 5/16” Taptite TriLock
32702300 Gear Select Plate
31302800 Spacer 5/16” X 7mm
01820800  Bolt 5/16”" UNF X 1 3/4”
10896200 Rod End M8
04822300  Locknut M8
31301600  Gear Select Adjustment Rod
07823800  Circlip 5/8”
02827700  Bolt 1/4” UNF X 3/4”
08825700  Washer 1/4” Shakeproof
08827800  Washer 1/4” T3 LP
27122700  Transaxle Deflector Bracket
27122800 Transaxle Deflector
32711500 Brake Rod
04821400  Locknut 3/8” UNF
25808300 Brake Rod Spring
08820100  Washer 3/8” T3 HP
04820200  Nut 3/8” UNF Nyloc
2281110A  Belt Dayco A82
09823900  Woodruff Key 606

N/A 801 Heavy Duty Transaxle Supplied by Peerless
09830700  Key 2” X 3/16”
14811800  Hub Cap
30127800  Washer 46 X19.5mm
07823200  ‘E’ Clip 3/4”
19802300 Rear Tyre



53

54

32701000
11848800
24898700
08823500
31305000

Rear Wheel Rim Assembly Technical Bulletin 33.94
Grease Nipple 45 Degree Technical Bulletin 33.94
‘O’ Ring Technical Bulletin 33.94

Washer 5/16” Shakeproof Technical Bulletin 33.94
Transaxle Spacer
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TRACTOR "32"34

K123 REAR BODY PARTS LIST

Seat

Compression Spring Universal
Seat Plate Adjuster Ri/H

Seat Plate Adjuster LH
Rivet 14 X 172

Starlock Washer

Adpustable Seat Channsl RIH
Adpustable Seat Channel L'H
Seat Handle

Washer 40 X 10mm HG
Washer /8" Shakeproof

Bolt 2™ UNC X 347

R’ Clip 2mm

Washer 318" T3 LP

Baolt SM1E™ UNF X 347
Washer 318 T4

Split Pin 18X 17

PTO Pivot End

Washer 1/2° T3
oweeper |ift Hook

Bolt 2087 UNF X 1 127
Adpustable Seat Spring
wprng Retammng Washer (Seat)
PTO Hanging Plate Assembly (RIH)
PTO Hanging Plate Assembly (LH)
PTO Flap
wweeper Lift Assemibly

Mut 3/E° UNF Nyloc

Washer 38 T3 HP

Washer M5

Riwet Pop 4.8 X 10mm

Seat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lever Knob

Rear Body Panel

Decal "K12.5 387

Decal Deck Height / PFTO Engage
Sweeper Link Arm (LH)
Sweeper Link Arm (RH)
opacer B X 8. 2mm id
Washer 40 X 8.3 id X 3mm
Bolt 518" UNF X 1 147

Mut 5/16 LINF Nyloc

PTO Engage Lever Assembly
PTC Engage Plate Assembly
PTO Engage Plate Boss
Rear Seat Box Assembly
Chassis Assembly

Bolt 5M18™ UNF X1 1427

14200400
25831100
30117000
30118000
128685800
Q0BB6ETO0
30117700
30117e00
30203100
DE118200
DEeE26700
02825200
DGE48100
DEEB18500
02827800
DEE16700
O7E23300
32704300
DBB22500
27114200
01855000
25645800
27835400
32707200
32707100
27116400
32114200
04820200
08820100
0&8811500
12624400
30114800
31301300
14648500
32114300
14604500
327183500
35684600
35681000
28202900
28203000
31302700
0&104400
0168204800
04827500
32706700
3270ea0a
18303300
327104800
32702400
01820700
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TRACTOR "32"34

K13 REAR BODY PARTS LIST

Seat

Compression Spring Universal
Seat Plate Adjuster RVH

Seat Plate Adjuster LH
Riwet 1/4 X 172

Sarlock Washer

Adpustable Seat Channel RIH
Adpustable Seat Channe! LH
Seat Handle

Washer 40 X 10mm HG
Washer 38" Shakeproof

Boldt 23" UNC X 2/4™

R’ Clip 2mim

Washer 518" T3 LP

Bolt 516" UINF X 24°
Washer 518 T4

oplit Pin 187 X 17

PTO Pivot End

Washer 1727 T3
oweeper It Hook

Bolt 287 UNF X 1 127
Adpustable Seat Spring
Spring Retamning Washer (Seat)
PTO Hanging Plate Assembly {RH)
PTO Hanging Plate Assembly (L'H)
PTQ Flap
oweeper Lift Assembly

Mut 38" UNF Myloc

Washer 38 T3 HP

Washer M5

Riwet Pop 4.3 X 10mm

Seat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lever Knob

Rear Body Panel

Decal K13 38"

Decal Deck Height / PTO Engage
“weaper Link Amn {LH)
Sweeper Link Arm (RH)
pacer B X 3 23mm i
Washer 40 X 8.3 id X 3mm
Bolt 516" UNMF X 1 1747

Mut 5M16 LINF Myloc

PTO Engage Lever Assembly
FTC Engage Flate Assembly
PTO Engage Plate Boss

Rear Seat Box Assembly
Chassis Assambly

Bolt 5M6™ UNF X1 1/2°

14800400
25831100
30117800
30116000
12885800
QBBEETO0
30117700
30117800
30203100
DE118200
DEE26700
02825200
DEE48100
DeE18500
02827800
DEE16700
07E23300
32704300
DeB22500
27114200
01855000
25645800
27835400
32707200
32707100
27116400
32114200
04820200
DeE20100
DEB811500
12824400
30114000
31301300
14848500
32114300
14804800
327108500
35685000
35801000
20202900
268203000
31302700
D&104400
01820800
04827500
32706700
32T0Ba&00
18303300
32718800
32702400
01820700
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TRACTOR "32"94

K14 REAR BODY PARTS LIST

Seat

Compression Spring Universal
Seat Plate Adjuster R/H

Seat Plate Adjuster LH
Rivet 1/4 X 172

Starock Washer

Adpustable Seat Channel RH
Adpustable Seat Channel L'H
Seat Handle

Washer 40 X 10mm HG
Washer 38" Shakeproof

Bolt 2™ UNC X 3/47

R’ Clip 2mm

Washer 318" T3 LP

Bolt 516™ UNF X 2/4°
Washer 518 T4

Split Pin 187X 17

PTO Pivot End

Washer 1/2° T3
oweeper Iift Hook

Bolt 288° UNF X 1 127
Adpustable Seat Spring
Sprng Retaming Washer (Seat)
PTO Hanging Plate Assembly (RH)
PTO Hanging Plate Assembly (LH)
PTC Flap
oweeper Lift Assembly

Mut 3/'E” UNF MNyloc

Washer 28 T3 HP

Washer M5

Riwet Pop 4.3 X 10mm

Seat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lewer Knob

Rear Body Panel

Decal "K.14 387

Decal Deck Height / PTO Engage
Sweeper Link Armm (L'H)
“weeper Link Arm (RH)
Spacer B X 8. 3mm id
Washer 40 X 8.3 id X 3mm
Bolt 516" UNF X 1 147

Mut 516 UNF Myloc

PTO Engage Lever Assembly
FTO Engage Flate Assembly
PTO Engage Plate Boss
Rear Seat Box Assembly
Chassis Assembly

Boldt 516° UNF X1 1427

14800400
256831100
30117000
30118000
12885800
QBBGETOO
30117700
30117800
30203100
DE116200
DBE26700
02825200
DEE48100
Deg108500
O2e27800
DeB16700
O7E23300
32704300
DeE22500
27114200
01855000
25645800
2T7B35400
32707200
32707100
27116400
32114200
D4E820200
Deg2010a
De811500
12624400
30114000
31301300
14548500
32114300
14604800
32718500
35684700
356081000
208202900
208203000
31302700
DE104400
01620800
D4E27500
327068700
32706600
18303300
327108800
32702400
01620700
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TRACTOR "52/"94

K14 TWIN REAR BODY PARTS LIST

Seat

Compression Spring Universal
Seat Plate Adjuster R'H

Seat Plate Adjuster LH
Rivet 1/4 X 172

Starlock Washer

Adpustable Seat Channel RH
Adpustable Seat Channsl L'H
Seat Handle

Washer 40 X 10mm HG
Washer 38" Shakeproof

Bolt 2/8" UNC X 3/47

R’ Clip 2mm

Washer 518" T3 LP

Bolt 516" UNF X 34°
Washer 518 T4

Split Pin 187X 17

PTO Pivot End

Washer 12° T3
oweeper Iift Hook

Bolt 287 UNF X 1 127
Adpustable Seat Spring
Sprng Retamang Washer (Seat)
PTO Hanging Plate Assembly (RH)
PTO Hanging Plate Assembly (LH)
PTO Flap
oweeper Lift Assemibly

Mut 3/E" UNF MNyloc

Washer 38 T3 HP

Washer M5

Riwet Pop 4.8 X 10mm

Seat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lever Knob

Rear Body Panel
Decal "K 14T 287

Decal Deck Height / PTO Engage
oweeper Link Arm (LH)
oweeper Link Arm (RH)
Spacer B X 8. 23mm id
Washer 40 X 8.3 id X 3mm
Bolt 516" UNF X 1 1447

Mut 5/16 UNF MNyloc

PTO Engage Lever Assembly
PTO Engage Plate Assembly
PTO Engage Plate Boss
Rear Seat Box Assembly
Chassis Assembly

Bolt 516" UNF X1 1427

14500400
25831100
30117000
30118000
12665800
OBBEETOO
30117700
30117800
30203100
DE116200
DEE26700
02825200
DEE48100
DEE18500
02827800
DEE18700
O7E23300
32704300
DEE22500
27114200
01855000
25645800
27635400
32707200
32707100
27116400
32114200
04820200
DeE20100
DE811500
12624400
30114000
31301300
14648500
32114300
14604 E00
32718500
356854200
358081000
208202900
20203000
31302700
D& 104400
01620800
D4E827500
327068700
327068600
18303300
327108800
32702400
01820700
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TRACTOR "32"34

K18/38 REAR BODY PARTS LIST

oeat

Compression Spring Universal
Seat Plate Adjuster RVH

Seat Plate Adjuster L'H
Riwet 1/4 X 172

Starlock Washer

Adpustable Seat Channel RIH
Adpustable Seat Channs! LH
Seat Handle

Washer 40 X 10mm HG
Washer 38" Shakeproof

Bolt 38" UNC X 347

R’ Clip 2mm

Washer 518" T3 LP

Bolt 518" UNF X 2/4"
Washer 3718 T4

Siplit Pin 187X 17

PTO Pivot End

Washer 127 T3
oweeper lift Hook

Bolt 387 UNF X 1 127
Adpustable Seat Spring
Sprng Retaming Washer (Seat)
PTO Hanging Plate Assembly (RH)
PTO Hanging Plate Assembly (LH)
PTO Flap

weeper Lift Assembly

Mut 3/E" LINF MNyloc

Washer 38 T3 HP

Washer M5

Riwet Pop 4.8 X 10mm

Seat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lever Knob

Rear Body Panel

Decal "K18 3387

Decal Deck Height F FTO Engage
Sweeper Link Armm (LH)
Sweeper Link Armmn (RH)
Spacer 8 X 8. 23mm id
Washer 40 X 8.3 id X 3mm
Bolt 516" UNF X 1 1/47

Mut 516 LINF Nyloc

FTO Engage Lever Assembly
PTO Engage Plate Assembly
PTO Engage Plate Boss
Rear Seat Box Assembly
Chassis Assembly

Bolt 516 UNF X1 1.2

14600400
25831100
30117800
30118000
12885800
DEBEETOO
30117700
30117e00
30203100
DE116200
DEE2G700
02825200
DEE48100
DEB818500
02827200
DE&18700
07E23300
32704300
DEEZ22500
27114200
01855000
25845800
27835400
32707200
32707100
27116200
32114200
04620200
DeE20100
DE811500
12624400
30114800
31301300
14848500
32114300
14804800
32718500
350803300
35681000
20202200
20203000
31302700
08104400
01820200
D4E827500
32706700
32706600
168303300
32718800
32702400
01820700
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TRACTOR "32/"34

K18/42 REAR BODY PARTS LIST

Seat

Compression Spring Universal
Seat Plate Adjuster RH

Seat Plate Adjuster LIH
Rivet 1/4 X 172

Sarlock Washer

Adpustable Seat Channel RIH
Adpustable Seat Channel L'H
Seat Handle

Washer 40 X 10mm HG
Washer 38" Shakeproof

Bolt 33" UNC X 2/47

R’ Clip 2mam

Washer 518" T3 LP

Bolt 518" UNF X 3/4°
Washer 518 T4

Split Pin 18" X 17

PTO Pivot End

Washer 127 T3
weeper |ift Hook

Bolt 207 UNF X 1 127
Adpustable Seat Spring
Sprng Retamning Washer (Seat)
PTO Hanging Plate Assembly (RiH)
PTCO Hanging Plate Assembly (L'H)
PTO Flap
oweeper Lift Assembly

Mut 38" LINF MNyloc

Washer 38 T3 HP

Washer M5

Riwet Pop 4.8 X 10mm

Geat Channel

Seat Pivot Rod

Tool Tray

Lift Lewer Inner

Lever Knob

Rear Body Panel

Decal ‘K18 427

Decal Deck Height / PTO Engage
weeper Link Armn (LH)
Sweeper Link Arm (RH)
Spacer B X 8. 3mm id
Washer 40 X 8.3 id X 3mm
Bolt 518" UNF X 1 147

Mut 516 LINF Nyloc

PTO Engage Lever Assembly
PTO Engage Plate Assembly
PTO Engage Plate Boss
Rear Seat Box Assembly
Chassis Assembly

Bolt 518" UNF X1 142

14800400
25831100
30117800
30116000
12665800
DBBEETO0
30117700
30117800
30203100
DB118200
DBE2G700
02625200
DGE48100
DEE18500
02827800
DEE1E8700
O7rE23300
32704300
DBE22500
27114200
01855000
25645800
27835400
32707200
32707100
27116400
32114200
D4E820200
DeE20100
06811500
12624400
301140800
31301300
14848500
32114300
14804800
32718500
35804000
35681000
28202900
20203000
31302700
08104400
01820800
D4E27500
32T0E700
32706600
168303300
32718800
32702400
01820700
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TRACTOR *92/'94
36" IBS CUTTER DECK

Bolt 1/4" UNF X 3/4"

Washer 1/4" T3 LP

Mut 1/4" UNF Nyloc

Pulley Cover Lid

Bolt M8 X 20mm

Washer 5/16" T4 HP

Top Cover Driven

Bolt 3/8" UNF X 1 1/4°

Washer Dome 3/87Id X1 3/4" X 1/8"

Deck Drive Pulley
Deck Drive Belt (Dayco Superll BS7)

Deck Drive Belt (B54) ( Mag Stop )
Idler Pulley (57)

Mut 2/16" UNF Nyloc

Washer 5/16° T4 HP

Jockey Pulley Spacer
36" Deck Belt ( Gates AA 105)

Deck Pulley (37)

Jockey Pulley

Belt Retaining Bracket
Bolt 516" UNF X 2 3/4”
Top Cover Driving

Bolt 5/16" UNF X 1 3/4”
Belt Tension Plate Spacer
Belt Tension Plate

Deck Belt Tension Spring
Bolt 516" UNF X 3/4°

Bolt 3/8" UNF X 2 1/4”
Washer 3/8" T3 HP

Mut 3/8" UNF Nyloc

‘R’ Clip (2mm)

Lift Arm Assembly

Deck Height Trunnion
Deck Height Adjust Yoke Assembly
Clevis Pin

02827700
08827800
04819400
30123000
028253900
088139700
30121200
02825300
08819500

20870200
22871200

22949800
20869600
04827500
08819700

18831600
22869800
208693201
208113500
27105800
01821200
32712000
01820800
18404400
32712200
25906200
02827600
01821300
08820100
04820200
07823700
32702500
18803400
32703300
31340800



35 Circlip 3/8" External 07846800
36  Deck Height Pivot Boss 18317400
37 Bolt 516" UNF X 2" 01820500
38 Deck Height Lever Assembly 32701800
39 Deck Hanging Bracket (Rear) 27102001
40 Deck Hanging Bar Assembly (Rear) 32708000
41 Sweeper Lift Assist Spring 25508800
42  Spacer 9mm X 8.3mm id 18302700
43 Bolt 516" UNF X 1 1/4™ 01820600
44 Deck Lift Cradle Rear 29200700
45 Deck Lift Pin Rear 31337200
46 Washer 1/2" T3 LP 08822500
47 Rear Deck Level Bracket 30705200
48 Rear Deck level Cam 30117600
49 Washer 3/4 T3 LP 08823000
20 ‘E’Clip 3/4" 07823200
21 Rear Deck Hanging Bracket (Right Hand) 30121300
|

22 Rear Deck Hanging Bracket (Left Hand) 30121400
23  Rubber Flap 14868900
24 Rubber Flap Plate 30145100
25  Pop Rivet 4.8 X 16mm 12860100
a6 Nut Captive M8 04825800
af Deck Bearing Housing (Short Shaft) 40503701
28 Deck Bearing Housing (Short Shaft With Studs) 40503601
29 Deck Bearing Housing (Long Shaft) 40503501
60 38" Deck Shell 32726600

38" Deck Complete 40500200
61 Deck Level Trunnion 18805300
62 Deck Level Rod 18805900
63 Bolt M8 X 70 01850700
64 Nut M8 Nyloc 04822300

65 Washer Shakeproof 3/16 UNF 08823500
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6rf
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69
70
71
72
73
74
[
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i

78

79
80

81
82
83

Mut M8 Nyloc

Deck Lift pin

Split Pin 1/8" X 17

Deck Adjusiment Plate

Deck Carrying Assembly (Front)
Deck Lift pin {Front)

Deck Push Rod Pin

Deck Tension Bar

Rue Clip

BElade 15" (Anti Clockwise) Part of 38" Blade Set
Blade 12" Part of 38" Blade Set

Blade 15" (Clockwise) Part of 38" Blade Set
38" Deck Blade Set & Fixings Kit
Washer 3/8" Shakeproof

Locking Tab
Scuff Wheel Hub

Anti Scalp Wheel

Decal Blade Danger

Key 1" X 1/4" Square

Deck Drive Pulley Spacer (10mm)

04850600
313359400
07823200
27115100
32703700
31336800
31338200
29202200
11836700
40505200
40505200

40505200
40305200
08826700

27111200
31337600

19505500
32803300
09830600
18317700
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TRACTOR "92/94
38" IBS CUTTER DECK

Bolt 1/4" UNF X 3/4”

Washer 1/4" T3 LP

MNut 1/4" UNF Nyloc

FPulley Cover Lid

Bolt M8 X 20mm

Washer 5/16" T4 HP

Top Cover Driven

Bolt 3/8" UNF X 1 1/47

Washer Dome 3/8%id X1 3/4" X 1/8"
Deck Drive Pulley

Deck Drive Belt (Dayco Super |l BS8)
Deck Drive Belt (B55) (Mag Stop)
Idler Pulley (57)

MNut 5/16" UNF Nyloc

Washer 5/16" T4 HP

Jockey Pulley Spacer

38" Deck Belt ( Gates AA 112)
Deck Pulley (57)

Jockey Fulley

Belt Retaining Bracket

Bolt 5/16" UNF X 2 3/4”

Top Cover Driving

Bolt 5/16" UNF X 1 3/4”

Belt Tension Plate Spacer

Belt Tension Plate

Deck Belt Tension Spring

Bolt 5/16" UNF X 3/4°

Bolt 3/8" UNF X 2 1/47

Washer 3/68" T3 HP

MNut 3/8" UNF Nyloc

‘R' Clip (2mm)

Lift Arm Assembly

Deck Height Trunnion

Deck Height Adjust Yoke Assembly

02827700
08827800
04819400
30123000
02825900
08819700
30121200
02825300
088193900
20870200
22870100
22540200
20869600
04827500
08819700
18831600
22869901
20869501
20811500
27105800
01821200
32712000
01820800
18404400
32712200
25506200
02827600
01821500
08820100
04820200
07823700
32702500
18805400

32703300



34 Clevis Pin 31340800
352 Circlip 3/8" External 078463800
36 Deck Height Pivot Boss 18317400
37  Bolt 216" UNF X 27 01820900
38 Deck Height Lever Assembly 32701800
39 Deck Hanging Bracket (Rear) 27102101
40 Deck Hanging Bar Assembly (Rear) 32708000
41 Sweeper Lift Assist Spring 25908300
42  Spacer 9mm X 5.3mm id 18302700
43 Bolt 216" UNF X 1 1/4™ 01820600
44  Deck Lift Cradle Rear 29200700
45  Deck Lift Pin Rear 31337200
46 Washer 1/2" T3 LP 08822500
47 Rear Deck Level Bracket 30709200
48 Rear Deck level Cam 30117600
49 Washer 34 T3 LP 08823000
20 °E' Clip 3/4" 07823200
21 Rear Deck Hanging Bracket (Right Hand) 30121300

22 Rear Deck Hanging Bracket (Left Hand) 30121400
23 Rubber Flap 14868900
24 Rubber Flap Plate 30145100
295 Pop Rivet 4.8 X 16mm 12860100
a6 Nut Captive M8 04825800
af Deck Bearing Housing {Short Shaft) 40503701
28 Deck Bearing Housing (Short Shaft With Studs) 40503601
29 Deck Bearing Housing (Long Shaft) 40503301
60 38" Deck Shell 32726600

38" Deck Complete 40500200
61 Deck Level Trunnion 18805300
62 Deck Level Rod 18805900
63 BoliMa X 70 01850700
64  Nut M5 Nyloc 04822300
65 Washer Shakeproof 3/16 UNF 08823500
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68
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73
80
81
82
83

Mut M8 Nyloc

Deck Lift pin

Split Pin 1/8" X 17

Deck Adjusiment Plaie

Deck Carrying Assembly (Front)
Deck Lift pin (Front)

Deck Push Rod Pin

Deck Tension Bar

Rue Clip

Blade 15" (Anti Clockwise) Part of 38" Blade Set
Blade 12" Part of 38" Blade Set

Blade 15" (Clockwise) Part of 38" Blade Set
38" Deck Blade Set & Fixings Kif
Washer 3/6" Shakeproof

Locking Tab
Scuff Wheel Hub

Anti Scalp Wheel

Decal Blade Danger

Key 1" X 1/4" Square

Deck Drive Pulley Spacer (10mm)

04850600
31339400
07823200
27115100
32703700
31336800
31338200
29202200
11836700
40505200
40505200
40505200
40305200
08826700
27111200
31337600
19505500
35803300
09830600
18317700
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TRACTOR "92/'94
42" |IBS CUTTER DECK

Bolt 1/4" UNF X 3/4”

Washer 1/4" T3 LP

Mut 1/4" UNF Nyloc

Pulley Cover Lid

Bolt M8 X 20mm

Washer 2/16" T4 HP

Top Cover Driven

Bolt 3/8" UNF X 1 1/4"

Washer Dome 3/87%id X1 3/4" X 1/8"

Deck Drive Pulley

Deck Drive Belt (Dayco Super || BeO)
Deck Drive Belt (B57) (Mag Stop)
Idler Pulley (57)

Mut 5/16" UNF Nyloc

Washer 2/16° T4 HP

Jockey Pulley Spacer

42" Deck Belt ( Gates AA 120)
Deck Pulley (37)

Jockey Pulley

Belt Retaining Bracket

Bolt 216" UNF X 2 3/4"

Top Cover Driving

Bolt 316" UNF X 1 3/4"

Belt Tension Plate Spacer

Belt Tension Plate

Deck Belt Tension Spring

Bolt 516" UNF X 3/4°

Bolt 3/8" UNF X 2 1/4"

Washer 3/8" T3 HP

Mut 3/8" UNF Nyloc

‘R Clip (2mm)

Lift Arm Assembly

Deck Height Trunnion

Deck Height Adjust Yoke Assembly

02827700
08827800
048159400
30123000
02825900
08819700
30121200
02825300
088193900
20870200
22886700
22871200
20869600
04827500
08819700
18831600
22870001
20869201
20811500
27105800
01821200
32712000
01820800
18404400
32712200
25906200
02827600
01821500
08820100
04820200
07623700

32702500
18802400
32703300



34 Clevis Pin 31340800
35 Circlip 3/8" External 07846800
36  Deck Height Pivot Boss 18317400
37 Bolt 316" UNF X 2" 01820900
38 Deck Height Lever Assembly 32701800
39 Deck Hanging Bracket (Rear) 27102101
40 Deck Hanging Bar Assembly (Rear) 32708000
41 Sweeper Lift Assist Spring 25508800
42  Spacer 9mm X 5.3mm id 18302700
43  Bolt 316" UNF X 1 1/4™ 01820600
44 Deck Lift Cradle Rear 29200700
45 Deck Lift Pin Rear 31337200
46 Washer 1/2° T3 LP 08822500
47 Rear Deck Level Bracket 30705200
48 Rear Deck level Cam 30117600
49 Washer 3/4 T3 LP 08823000
20 °E’ Clip 3/4° 07823200
21 Rear Deck Hanging Bracket 27103000
e

22 Rear Deck Hanging Bracket 27103000
23 Rubber Flap 14868500
24  Rubber Flap Plate 30145100
29 Pop Rivet 4.8 X 16mm 12860100
26 Nut Captive M8 04825800
a7 Deck Bearing Housing (Short Shatt) 40503701
28 Deck Bearing Housing (Shori Shaft With Studs) 40503601
29 Deck Bearing Housing (Long Shaft) 40303301
60 42" Deck Shell 32726500

42" Deck Complete 40500300
61 Deck Level Trunnion 18805300
62 Deck Level Rod 18805500
63 Bolt M8 X 70 01850700
64 Nut M8 Nyloc 04822300
65 Washer Shakeproof 5/16 UNF 08823500

-
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Mut M8 Nyloc

Deck Lift pin

Split Pin 1/8" X 17

Deck Adjusimeni Plaie

Deck Carrying Assembly (Front)
Deck Lift pin (Front)

Deck Push Rod Pin

Deck Tension Bar

Rue Clip

Blade 15" (Anti Clockwise) Part of 42° Blade Set
Blade 15" (Clockwise) Pari of 42" Blade Set

Blade 15" (Clockwise) Pari of 42" Blade Set
42" Deck Blade Set & Fixings Kit
Washer 3/6" Shakeproof

Locking Tab
Scuff Wheel Hub

Anii Scalp Wheel

Decal Blade Danger

Key 17 X 1/4" Square

Deck Drive Pulley Spacer (10mm)

04850600
31339400
07823200
27115100

32703700
313368600

31338200
29202300
11836700

40505300
40505300

40505300
40505300
08826700

27111200
31337600

19505500
35803300
09830600
18317700
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TRACTOR "952/"94

FOWERED GRASS COLLECTOR

Lever Knob

Sweeper Lever Locking Tool
Bolt 3/16" UNF X 3/4”
Washer 5/16" T4 HP

Bolt M8 X 20mm Roofing
Bearing Carrier Box

Bearing 6203 2RS

MNut M& MNyloc

MNut 5/16" UNF Nyloc
Camying Channel Inner

Bolt /16" UNF X 2°

VWasher Nylon

Spacer /mm X 3/16" 1.D
Sweeper Locking Handle L/'H

Sweeper Locking Handle R/H (Not lllusirated)
Chandelier Chain Plate

Rivet 4 8mm X Temm

Bolt /16" UNF X 1 1/4°
Chandelier Chain 40cm

Fue Clip 2mm

Bolt /16" UNF X 2 3/4"

Bolt 3/68" UNF X 3/4"
wWasher Domed

3" Pulley Assembly (Mon Keyed)
Screw Mo X 12mm Pozi Pan
Mut M3 Nyloc

Bearing Housing 17mm

Idler Shaft

Sweeper Jockey Cap Boss
Jockey Pulley

Sweeper Jockey Spacer
Belt Tension Plaie

Belt Guard
2" Pulley Assembly (Short)
Bearing 620327

14804800
40403100
02827600
08819700
01886200
32122000
10811600
04850600
04827500
30134600
01820900
14850500
31302800
27707700
27707800
30125300
12860100
02820600
23873600
06845100
01821200
02874500
088195900
32727600
02911600
04885900
27106600
18305200
31351100
20811200
31350400
30121300
14848600
32709100
10845500



Jo  Sweeper Bearnng Retaining Plaie 30143200
3 PTO. Belt SPZ1212 22873400
37 Sweeper Body 32713601
3o Spacer Idler Shafi 48306200
J9  Sweeper Bearing Cap 301173500
40  Sweeper Slinger 32121800
41 Nut 1/4" UNF Nyloc 04519400
42  Washer 174" T3 LP 08827800
43  Brush Drive Moulding Top 14834100
44  Brush Drive Moulding Bottom 14832900
45 Bolt 1/4° UNF X 1 3/47 01832400
46 Brush Stock 17400200
47 Bristle Boss 14833000
48  Bristle Boss Inser 14898100
49  Brush Stock Spindle Short 31323900
20 Bag Ear LUH 30132601
21 Bag Ear R/H 30132701
22  Sweeper Sealing Assembly 30132800
]
23 Rubber Trnm 32cm 14805100
24  Sweeper Height Lifier 32713800
o0  Bolt /16" UNF X 1 1/2° 01820100
o6  Roller Plate Bush 31350600
2f  Roller Housing 32714400
28  Adjustable Scraper Cable 52830900
29  Roller Shaft Bush 31350700
60 Washer 17mm X 32mm 30100200
51  Roller Shaft Intermal 31300800
62 Roller Assembly 32704600
63 Belt PTO Brush Drive 1464 22832800
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TRACTOR *92/'94

POWERED GRASS COLLECTOR NET

Window Latch

Window Hatch Assembly
BagTipping Handle
BagTipping Handle Grip
Bolt 1/4" UNF X 1 1/2"
Washer 1/4" T3 LP

Mut 1/4" UNF Nyloc

Bag Top

Bolt 5/16" UNF X 1 1/4”
Washer 5/16" T4 HP

Mut 5/16"° UNF Nyloc
Goal Post Assembly

Bolt /16" UNF X 2°

Bag Frame Clamping Plate
Bag Frame Top

Bag Frame Boftom

Bag Net

Bag Floor (Galvanised)
Bag Floor Clamping Plate
Bolt 1/4" UNF X 3/4"
Washer 5/16°1.D X 1 1/2°0.D HG
Bag Pivot

Bag Lid Spacer

22874100
40204300
17402800
14873300
01820200
08827800
045819400
32714000
01820600
08819700
04825700
32722000
01820900
32122300
17404700
17403000
38897200
32122400
32122500
02827700
08104400
18303100

48309100
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Nyloc Nut 1/4" UNF
Washer 1/4" T3 LP
Exhaust Heat Shield
Exhaust Insert
Exhaust Box

Coach Bolt M8

Nut M8

Exhaust Clamp
Exhaust Pipe
Exhaust Box Cover
Exhaust Heat Shield
Exhaust Box

Set Screw 1/4" UNC x 1 1/4”
Exhaust Pipe

TRACTOR '92/'94
K14 EXHAUST SYSTEM PARTS LIST

04819400
08827800
32117400
17402400
52851700
01852000
04852100
52851900
17708800
30122300
32116600
52851800
01850800
17706800
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TRACTOR '92/°94

K12.5 EXHAUST SYSTEM PARTS LIST

Set Screw 1/4" UNC x 1 1/4”

Exhaust Box Cover

Exhaust Heat Shield

Exhaust Box

Exhaust Pipe

Socket Cap Bolt

Nut M8

Exhaust Clamp

Exhaust Gasket (Briggs & Stratton Part)

01850800
30122900
32116700
52851800
177063900
01850900
04852100
52851900
N/A



& E18 EXHAUST SYSTEM
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TRACTOR ‘92/'94

K14T & K18 EXHAUST SYSTEM PARTS LIST

Set Screw 1/4" UNC x 1 1/4”

Exhaust Box Cover

Exhaust Heat Shield

Exhaust Box

Exhaust Pipe R/H

Exhaust Gasket (Briggs & Stratton Part)
Exhaust Pipe L/H

Set Screw M8 x 20mm

01850800
30122900
32117400
52851200
17706700
N/A
17706600
01851600



